State of Wisconsin 
Emergency Medical Services

Sample Medical Guidelines
	Pediatric Cardiac Arrest


	Priorities
	Assessment Findings

	Chief Complaint
	Collapsed, unresponsive, no pulse, not breathing 

	OPQRST
	Witnessed? Estimated down time. Circumstances/trauma. Location of patient. Antecedent symptoms/signs (chest pain, difficulty breathing). Environmental factors, medication-related problems or overdose.

	Associated Symptoms/ Pertinent Negatives
	Bystander-initiated CPR. Pre-arrival CPR instructions from dispatch? Public access AED use.  Drowning – warm or cold water.

	SAMPLE
	Does the patient have any allergies to medications? History of heart disease or surgery? Current cardiac medications?

	Initial Exam
	Establish Unresponsiveness. Check ABCs. Open or reposition airway.

	Detailed Focused Exam
	General: Identify unresponsiveness. Look for rigor mortis, dependent lividity, or unsurvivable trauma. Skin: Warm/cold, dependent lividity, rash, ecchymosis?

HEENT: Airway patent, foreign bodies , neck swelling or trauma, trachea in midline? Pupillary responses present?

Chest: Spontaneous respirations, subcutaneous air or crepitation, or deformity?

Lungs: Equal breath sounds, difficulty bagging or ventilating?

Cardiovascular: Absence of heart sounds, brachial, carotid,or femoral pulses?

Abdomen: Distended?

Extremities: Rigor mortis, edema, deformity?

Neurological: Unresponsive to verbal and painful stimulation? GCS

	Goals of Therapy
	Return of spontaneous circulation and intact neurologic function

	Monitoring
	BP, HR, RR, EKG, SpO2, ETCO2


	EMERGENCY MEDICAL RESPONDER (EMR) / 

EMERGENCY MEDICAL TECHNICIAN (EMT)


· Establish that the patient is unresponsive, without a pulse, and not breathing

· Check for indications to withhold CPR.
· Initiate Resuscitation:

· Follow American Heart Association Guidelines for use of the AED.

· Perform Effective Chest compressions

· Push hard and fast

· Allow for complete chest recoil

·  Manage the airway

· Head tilt/chin lift (jaw thrust if c-spine injury suspected)

· Oropharyngeal or advanced airway as needed

· Do not interrupt compressions to do this, unless absolutely necessary.

· Ventilate per American Heart Association Guidelines
· If there is ROSC, provide the following supportive interventions:
· Oxygen by non-rebreather mask or bag-valve-mask
	ADVANCED EMT (AEMT)


· Initiate IV/IO NS without interrupting CPR, if approved.  Run the IV/IO wide open.
	Contact Medical Control for the following:

· Additional orders


	INTERMEDIATE / PARAMEDIC 


· Direct EMRs and EMTs to continue CPR.

· If an advanced airway is not already in place, consider placement without interrupting CPR.

· Initiate cardiac rhythm monitoring and analysis.

· Initiate IO if IV not established 

· Medication administration routes in order of preference: IV – IO – ET

·  Proceed to ACLS resuscitation medications according to the respective protocols for:

· Asystole/Pulseless Electrical Activity

· Ventricular Fibrillation/Pulseless Ventricular Tachycardia (VF/PVT) 

· Asystole/PEA

· If Asystole appears on the monitor, confirm true asystole

· Check on/off switches

· Check leads

· Check gain and sensitivity settings

· Confirm asystole in 2 or 3 leads

· Identify and correct reversible causes: The Six H’s and the Five T’s

· This applies mostly to PEA, but to a lesser extent, asystole, as well.

· The Six H’s

· Hypovolemia 

· Rapid infusion of Normal Saline 20 ml/kg IVP followed by another 20 ml/kg IVP, if refractory

· Hypoxia 

· Administer high-flow oxygen and perform ventilation: do not hyperventilate

· Hydrogen Ion, i.e. acidosis 

· Perform ventilation, EMT-P: Consider Sodium Bicarbonate 1 mEq/kg IV

· Hyperkalemia 

· EMT-P: Consider 20mg/kg Calcium Chloride 10% IV over 2 – 5 minutes.  May repeat x1

· EMT-P: Consider Sodium Bicarbonate 1 mEq/kg IV

· Consider Lasix 1 mg/kg IV if ROSC

· EMT-I/P: Albuterol nebulizer treatment with 1 – 2 unit doses

· Hypokalemia 

· Even if hypokalemia is suspected, it is not treated in the field.

· Hypothermia 

· See Hypothermia and Frostbite Guidelines
· Hypoglycemia  

· Follow Pediatric Hypoglycemia Guidelines 
· The Five T’s

· Tablets 

· See Toxic Exposure & Overdose Guidelines
· Tamponade 

· EMT-P: Pericardiocentesis

· Tension pneumothorax 

· Perform needle decompression

· Thrombosis, cardiac i.e. myocardial infarction 

· No specific prehospital treatment available

· Thrombosis, pulmonary i.e. pulmonary embolism 

· No specific prehospital treatment available 

· Epinephrine (1:10,000) 0.01mg/kg IV/IO every 3-5 minutes -or-

· Epinephrine (1:1000) 0.1mg/kg ET in 10cc saline every 3 – 5 minutes

· VFib/Pulseless VT 

· Defibrillate 2J/kg

· Resume CPR immediately for 2 minutes

· Defibrillate at 4J/kg 

· Resume CPR immediately for 2 minutes

· Epinephrine 0.01mg/kg IV/IO every 3-5 minutes or 0.1mg/kg ET 

· If VT/VF persists, defibrillate at 4J/kg every 2 minutes with continuous CPR between defibrillation

· Anti-arrhythmics

· Amiodarone 5mg/kg IV bolus; (max single dose 300mg)

· May repeat twice  (max total dose 450mg) 

or-  

· Lidocaine 1mg/kg (max 100mg).  

· May repeat in 5-10 minutes x2 up to 3mg/kg

· If converted, start infusion 20-50mcg/kg/min
· Magnesium Sulfate 50mg/kg IV bolus for Torsades de Pointe

· If chronic dialysis patient and suspected hyperkalemia

· EMT-P: Consider Calcium Chloride 20mg/kg IV 

· EMT-P: Consider Sodium Bicarbonate 1mEq/kg IV 

· If patient has taken a calcium blocking agent such as Verapamil, Nifedipine, or Diltiazem 

· EMT-P: Consider Calcium Chloride 20mg/kg IV

· EMT-P: Consider Glucagon 0.1mg/kg (max 1mg) IV

	Contact Medical Control for the following:

· Additional orders
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